

## WJG 20<sup>th</sup> Anniversary Special Issues (5): Colorectal cancer

# Management of locally advanced and metastatic colon cancer in elderly patients

Peter C Kurniali, Borys Hrinczenko, Anas Al-Janadi

Peter C Kurniali, Borys Hrinczenko, Anas Al-Janadi, Division of Hematology/Oncology, Michigan State University, MI 48910, United States

**Author contributions:** Kurniali PC, Hrinczenko B and Al-Janadi A contributed equally to this work by performing literature search, writing and drafting the manuscript, as well as carefully reviewing the submitted version.

**Correspondence to:** Anas Al-Janadi, MD, Associate Professor of Medicine, Breslin Cancer Center of Michigan State University, 401 W Greenlawn Ave, Lansing, MI 48910, United States. [anas.al-janadi@hc.msu.edu](mailto:anas.al-janadi@hc.msu.edu)

Telephone: +1-517-9759500 Fax: +1-517-9759511

Received: October 24, 2013 Revised: December 16, 2013

Accepted: January 19, 2014

Published online: February 28, 2014

## Abstract

Colon cancer is the second leading cause of cancer mortality in the United States with a median age at diagnosis of 69 years. Sixty percent are diagnosed over the age of 65 years and 36% are 75 years or older. At diagnosis, approximately 58% of patients will have locally advanced and metastatic disease, for which systemic chemotherapy has been shown to improve survival. Treatment of cancer in elderly patients is more challenging due to multiple factors, including disabling co-morbidities as well as a decline in organ function. Cancer treatment of elderly patients is often associated with more toxicities that may lead to frequent hospitalizations. In locally advanced disease, fewer older patients receive adjuvant chemotherapy despite survival benefit and similar toxicity when compared to their younger counterparts. A survival benefit is also observed in the palliative chemotherapy setting for elderly patients with metastatic disease. When treating elderly patients with colon cancer, one has to consider drug pharmacokinetics and pharmacodynamics. Since chronological age is a poor marker of a patient's func-

tional status, several methods of functional assessment including performance status and activities of daily living (ADL) or instrumental ADL, or even a comprehensive geriatric assessment, may be used. There is no ideal chemotherapy regimen that fits all elderly patients and so a regimen needs to be tailored for each individual. Important considerations when treating elderly patients include convenience and tolerability. This review will discuss approaches to the management of elderly patients with locally advanced and metastatic colon cancer.

© 2014 Baishideng Publishing Group Co., Limited. All rights reserved.

**Key words:** Colon cancer; Elderly; Chemotherapy; Management; Toxicity

**Core tip:** Despite survival benefit, fewer older patients with colon cancer receive chemotherapy, likely due to concerns regarding safety and efficacy of chemotherapy. The decision to treat elderly patients with advanced and metastatic colon cancer requires the incorporation of a thorough evaluation. Fit elderly patients are especially appropriate for treatment and should be offered the same regimens as their younger counterparts. Treatment related toxicities and quality of life should be monitored very closely in elderly patients receiving chemotherapy and more frequent follow-up should be arranged. In frail elderly patients, sequential single agent chemotherapy may be more tolerable than combination therapy.

Kurniali PC, Hrinczenko B, Al-Janadi A. Management of locally advanced and metastatic colon cancer in elderly patients. *World J Gastroenterol* 2014; 20(8): 1910-1922 Available from: URL: <http://www.wjgnet.com/1007-9327/full/v20/i8/1910.htm> DOI: <http://dx.doi.org/10.3748/wjg.v20.i8.1910>

## INTRODUCTION

An estimated 142820 new cases of colorectal cancer, including 102480 new cases of colon cancer will be diagnosed in 2013 with 50830 deaths expected in the United States<sup>[1]</sup>. Approximately 39% of these patients will have locally advanced disease and 19% will be diagnosed with metastatic disease. In both settings, systemic therapy has been shown to improve survival<sup>[2]</sup>.

Most cancer occur in the elderly population<sup>[1]</sup>. Developed countries have accepted the chronological age of 65 and older as a definition of an elderly population<sup>[3]</sup>. Currently, more than 50 percent of all cancer diagnoses and over 70% of cancer deaths occur in those over age 65<sup>[4]</sup>. Colon cancer has a median age of 69 years at diagnosis, in which 60% are over the age of 65 and 36% are 75 years or older<sup>[1,5]</sup>.

Adjuvant chemotherapy has been the standard of care for stage III colon cancer following complete surgical resection. Palliative chemotherapy also improves progression free survival (PFS) and overall survival (OS) in patients with metastatic colon cancer. However, since fewer elderly patients are included in clinical trials, establishing a standard adjuvant or palliative treatment regimen may be challenging.

Treatment of cancer in elderly patients often requires greater attention due to multiple factors, including disabling co-morbidities as well as a decline in organs function. Cancer treatment of elderly patients is often associated with more severe toxicities and hospitalizations during treatment<sup>[6]</sup>. Elderly patients also have a shorter life expectancy. These factors often influence physicians decision to withhold chemotherapy. A SEER database analysis showed that the older the patient, the less likely they received chemotherapy<sup>[7,8]</sup>.

## BENEFITS OF CHEMOTHERAPY IN LOCALLY ADVANCED AND METASTATIC COLON CANCER

### *Adjuvant setting in locally advanced disease*

In the 1980s, the use of fluorouracil (5-FU) and leucovorin (LV) extended survival for stage III colon cancer, even in elderly patients<sup>[9,10]</sup>. The use of 5-FU/LV in stage III patients age 65 and older provided a survival advantage<sup>[8]</sup>. Another SEER-Medicare database analysis also found survival benefit for adjuvant therapy in patients age 75 and older<sup>[7]</sup>. The toxicities of 5FU/LV were similar in older and younger patients.

However, fewer elderly patients received adjuvant chemotherapy<sup>[7]</sup>. Since older patients are underrepresented in clinical trials, concerns regarding safety and efficacy of chemotherapy have always been raised.

### *Palliative chemotherapy in metastatic colon cancer*

In metastatic disease, treatment options include metastasectomy (particularly in patients with isolated liver metastases) and systemic chemotherapy for palliation. For many years, 5-FU/LV was the only active regimen used

in this setting.

Chemotherapy for metastatic colon cancer markedly improves outcomes over best supportive care alone<sup>[11]</sup>. The availability of newer agents, such as irinotecan, oxaliplatin, and targeted therapies, has markedly improved response rates (RR), time to progression (TTP), and overall survival (OS)<sup>[12]</sup>. Between 1995 and 2005, an analysis of patients age 65 and older who received chemotherapy for metastatic colon cancer demonstrated a 6-mo improvement in OS<sup>[13]</sup>.

## ACTIVE AGENTS FOR LOCALLY ADVANCED AND METASTATIC COLON CANCER

The following represent a list of active agents for colorectal cancer and their most common side effects. In general, strategies to prevent toxicities are to identify the side effects early and provide immediate symptom management as well as dose adjustment as necessary.

### **5FU/Leucovorin**

Fluorouracil (5-FU) in combination with leucovorin (LV) has been used alone for decades before the introduction of other agents in the late 1990s and early 2000. To date, 5-FU is still the backbone drug used in combination with other newer agents. Fluorouracil is a pyrimidine nucleoside analog that impairs DNA synthesis *via* inhibition of thymidylate synthase and also inhibits RNA synthesis<sup>[14]</sup>. LV enhances 5-FU cytotoxicity by prolonging the 5-FU enzymatic inhibition of thymidylate synthase<sup>[15,16]</sup>.

The side effects of 5-FU may vary based on the method of administration: IV bolus *vs* continuous IV infusion. Bolus 5-FU is more likely to be associated with diarrhea and myelosuppression, which may be more pronounced in patients with dihydropyrimidine dehydrogenase (DPD) deficiency<sup>[17]</sup>. Continuous infusion 5-FU is more likely to cause hand-foot syndrome and mucositis, especially in older patients (> 70-year-old)<sup>[18,19]</sup>.

### **Capecitabine**

Capecitabine (fluoropyrimidine carbamate), an orally administered chemotherapeutic agent, is a pro-drug that is converted enzymatically to 5-FU following absorption<sup>[20]</sup>. Capecitabine is approved in the United States for first-line treatment of metastatic colon cancer as a single agent or in combination with other agents.

As monotherapy capecitabine has similar efficacy when compared to 5-FU/LV for treatment of metastatic colon cancer<sup>[21,22]</sup>. However, in patients who failed 5-FU-based regimens, replacing 5-FU with capecitabine as a second line monotherapy is an inappropriate treatment strategy due to a low objective response rate<sup>[23,24]</sup>.

The most common side effect of capecitabine is grade 3 or 4 palmar-plantar-erythrodysesthesia (PPED) also known as hand-foot skin reaction. Capecitabine may also cause diarrhea and mucositis. However, there is a lower incidence of grade 3 or 4 myelotoxicity when

compared with infusional 5-FU. Therefore, it is generally well tolerated. Dose tolerance is also different among patients treated in the United States *vs* Europe (a lower dose is often given in the United States)<sup>[25]</sup>.

### Irinotecan

Irinotecan, a topoisomerase I inhibitor, is used alone or in combination with 5-FU, as well as with targeted agents. In metastatic disease, several phase III trials demonstrated a survival benefit for combined irinotecan plus 5-FU/LV compared to 5-FU/LV alone<sup>[26-28]</sup>.

Diarrhea and myelosuppression are the dose-limiting side effects of irinotecan, which may be severe. Pre-medication with atropine sulfate (0.25-0.5 mg subcutaneous) often prevents the development of irinotecan-induced diarrhea. Early use of an antimotility agent such as loperamide has been shown to decrease the severity of diarrhea and is essential to prevent treatment-related mortality<sup>[29]</sup>. Blood counts should be monitored and dose modification may be required. Other toxicities include nausea, vomiting, alopecia, and asthenia. Medications for symptom management should be made available if needed<sup>[30]</sup>.

### Oxaliplatin

Oxaliplatin is a platinum analog approved for colon cancer in combination with 5-FU or capecitabine, with or without a targeted agent. Three clinical trials have shown a significantly greater RR and PFS but similar overall survival for oxaliplatin plus short-term infusional 5-FU and LV (FOLFOX regimen) compared to 5-FU plus LV alone in the first-line treatment of metastatic colon cancer (mCRC)<sup>[31,32]</sup>.

The dose limiting toxicity of oxaliplatin is peripheral neuropathy. Patients should be closely monitored for the development of neuropathy and educated to avoid cold exposure to prevent worsening of this symptom. Although proposed as a strategy to delay peripheral neuropathy, there is no firm evidence for the use of calcium and magnesium infusions<sup>[33,34]</sup>. Dose modifications or interruption is often required when symptoms start. Oxaliplatin can also cause pancytopenia, nausea, vomiting, and fatigue. Therefore, complete blood counts should be followed and dose modification may be required<sup>[35]</sup>.

## ANTI-ANGIOGENESIS (ANTI-VASCULAR ENDOTHELIAL GROWTH FACTOR)

### Bevacizumab

Bevacizumab is a humanized monoclonal antibody (MoAb) targeting vascular endothelial growth factor (VEGF). The addition of bevacizumab to first-line regimens used for metastatic colon cancer improves outcomes modestly. It is usually given with fluoropyrimidines alone or fluoropyrimidines in combination with oxaliplatin (FOLFOX/XELOX) or irinotecan (FOLFIRI)<sup>[36-42]</sup>.

Serious adverse events of this agent include hemorrhage, gastrointestinal perforation, and impaired wound

healing. Other significant side effects include hypertension and thromboembolic events (especially in patient age 65 and older). Therefore, the use of this agent should be avoided in high-risk patients (*i.e.* history of bowel perforation, non-healing wounds, history of recent cerebrovascular accident, or uncontrolled hypertension). Blood pressure needs to be monitored and anti-hypertensive agents are often required. Bevacizumab can also lead to proteinuria and regular monitoring of urine protein secretion with urine dipstick or 24-h urine protein to creatinine ratio may be required. Holding the agent at least six to eight weeks prior to elective surgery is recommended<sup>[43]</sup>.

### Aflibercept

Intravenous aflibercept is a recombinant fusion protein consisting of VEGF binding portions from key domains of human VEGF receptors 1 and 2 fused to the Fc portion of human immunoglobulin G1. It is approved in the United States for use in combination with FOLFIRI for the treatment of patients with metastatic colon cancer resistant to or who have progressed following an oxaliplatin-containing regimen<sup>[44,45]</sup>.

Due to a similar mechanism of action as bevacizumab (anti-VEGF), aflibercept shares a similar side effect profile including hemorrhage, hypertension, thromboembolism, bowel perforation, and impaired wound healing. Identification of and early symptom management, as well as dose modification as necessary are important in managing toxicities. If patients develop recurrent or severe hypertension, treatment needs to be withheld until blood pressure is controlled and then resumed with a permanent dose reduction. Treatment should be discontinued if patients develop a hypertensive crisis, fistula formation, GI perforation, or severe hemorrhage (see manufacturer package insert).

## ANTI-EGFR MONOCLONAL ANTIBODIES

### Cetuximab, panitumumab

Activation of epidermal growth factor (EGF) pathway is dependent on ligand binding to its receptor (EGFR), with subsequent homo- and heterodimerization leading to activation of signaling pathways. Cetuximab and panitumumab are monoclonal antibodies directed against EGFR. However, they exert their action on both malignant and normal cells. Cetuximab and panitumumab are only effective in patients who have K-ras wild type tumor<sup>[46-48]</sup>. While cetuximab is more commonly used in combination with irinotecan based regimens, panitumumab is approved only as a single agent after failure of other regimens<sup>[48,49]</sup>. Whether panitumumab is of benefit in patients who are refractory to cetuximab is unknown<sup>[50]</sup>.

Since anti-EGFR monoclonal antibodies also bind to EGFR receptors in normal tissue, these agents affect organs with abundant receptors and may cause skin and gastrointestinal toxicities (rash, dryness, pruritus, and diarrhea). Of particular interest, early identification and

proper grading of skin toxicity, as well as symptom management are important. Patients should be educated to recognize the signs and symptoms of toxicity, as well as general prevention strategies such as applying sunscreen and alcohol-free moisturizing creams<sup>[51,52]</sup>. Hypomagnesaemia is another significant toxicity of this class of drug. Frequent laboratory monitoring and repletion are often required<sup>[53,54]</sup>.

## RECEPTOR TYROSINE-KINASE INHIBITOR

### Regorafenib

Regorafenib is a new oral multikinase inhibitor that blocks the activity of several protein kinases, including the VEGF and EGFR pathways. It is approved as a single agent for the treatment of patients with refractory mCRC<sup>[55]</sup>.

The most common side effects of Regorafenib are grade 3 or 4 PPED also known as hand-foot skin reaction, fatigue, hypertension, diarrhea, and skin rash. These toxicities tend to occur during the first treatment cycle and then diminish over time<sup>[55]</sup>. Early identification, intervention, and dose reduction, are key to managing these side effects.

## ACTIVE REGIMEN FOR LOCALLY ADVANCED AND METASTATIC COLON CANCER

The following regimens are summarized in Table 1.

### FOLFOX

A SEER-Medicare database analysis found that the addition of oxaliplatin to 5-FU/LV adjuvant therapy in elderly patients with stage III disease resulted only in a small but non-significant OS benefit<sup>[7]</sup>.

A subset analysis of major adjuvant therapy trials also showed a lack of benefit with the addition of oxaliplatin in older patients. The NSABP C-07 trial found that the addition of oxaliplatin to 5-FU/LV did not prolong survival in patients age 70 and older with stage II or III colon cancer. There was actually a trend toward decreased survival<sup>[56]</sup>. A subset analysis of the MOSAIC trial did not show survival benefit with the addition of oxaliplatin for patients of age 70-75 with stage II or III colon cancer<sup>[57]</sup>. However, the median age of patients enrolled in the MOSAIC study was 59 with only one-third of these patients were over the age of 65. Due to the small number of elderly patients included in this retrospective analysis, the use of oxaliplatin as adjuvant treatment in elderly patients remains inconclusive.

In the metastatic setting, however, the addition of oxaliplatin to fluoropyrimidine-based regimens significantly improved outcomes without worsening toxicity in elderly and frail patients<sup>[58]</sup>.

If indicated, oxaliplatin 85 mg/m<sup>2</sup> IV is usually given in combination with LV 400 mg/m<sup>2</sup> IV over 2 h and

5-FU (400 mg/m<sup>2</sup> IV bolus on day 1 followed by 2400 mg/m<sup>2</sup> continuous IV infusion over 46 h)<sup>[59]</sup>. The cycle is repeated every two weeks for a total of 12 cycles in adjuvant setting.

### CAPOX/XELOX

In a randomized trial comparing capecitabine plus oxaliplatin (XELOX) *vs* FOLFOX regimen, XELOX was found to be non-inferior as a first line treatment regimen for mCRC<sup>[60]</sup>. In the adjuvant setting, the combination of oxaliplatin and capecitabine has been shown to improve disease free and overall survival with less toxicity when compared to standard bolus 5-FU/LV<sup>[61-63]</sup>. The standard regimen is capecitabine 850-1000 mg/m<sup>2</sup> orally twice daily, from day 1 to 14, with oxaliplatin 130 mg/m<sup>2</sup> IV on day 1 of every three week cycle.

### Single agent capecitabine

The approved dose of oral capecitabine is 1250 mg/m<sup>2</sup> twice daily for 2 wk, every 21 d, either as monotherapy or in combination with other agents<sup>[21,22]</sup>. The dose is often reduced to 1000 mg/m<sup>2</sup> twice daily (in combination with oxaliplatin) on days 1-14 of a three week cycle<sup>[60,62,64]</sup>. No clinical trial has yet been done to compare these different dosing regimens. In one study of 51 elderly patients (mean age 76) with advanced CRC, treatment with capecitabine was well tolerated<sup>[65]</sup>.

### FOLFOX + bevacizumab

The benefit of adding bevacizumab to an oxaliplatin-containing regimen has been addressed in several clinical trials and showed an improvement in RR, PFS, and OS<sup>[38-40]</sup>. However, the use of bevacizumab also increased the risk of bowel perforation, impaired wound healing, grade 3 or 4 hypertension, and bleeding events<sup>[38]</sup>.

In the TREE-2 trial, bevacizumab was added to oxaliplatin and fluoropyrimidine regimens. These regimens were well tolerated as first-line treatment of mCRC with similar overall toxicity. The first-line oxaliplatin and fluoropyrimidine-based regimen with bevacizumab resulted in a median OS of approximately 2 years<sup>[38]</sup>.

The dosing regimen is oxaliplatin 85 mg/m<sup>2</sup> IV, bevacizumab 5 mg/kg IV, LV 400 mg/m<sup>2</sup> IV, and 5-FU 400 mg/m<sup>2</sup> IV bolus on day 1, followed by 2400 mg/m<sup>2</sup> continuous IV infusion over 46 h; every 2 wk.

### FOLFIRI + bevacizumab

A phase III randomized clinical trial comparing the addition of bevacizumab to 5-FU-based combination chemotherapies (irinotecan, bolus fluorouracil, and leucovorin [IFL]) showed improved objective RR, PFS, and OS<sup>[42]</sup>. Another randomized trial comparing 5-FU given as continuous infusion *vs* bolus (FOLFIRI *vs* IFL), both with bevacizumab, showed a superior result with the former<sup>[66]</sup>. In the bevacizumab expanded access trial (BEAT), bevacizumab added to first-line chemotherapy showed a comparable efficacy and safety profile compared to chemotherapy alone<sup>[39]</sup>.



**Table 1** Chemotherapy regimen in locally advanced and metastatic colon cancer

No.	Regimen	Dosing	Frequency	Adjuvant	Palliative
1	5-FU/LV	Leucovorin 400 mg/m <sup>2</sup> IV over 2 h before 5-FU on day 1 5-FU 400 mg/m <sup>2</sup> IV bolus on day 1, followed by 2400 mg/m <sup>2</sup> IV over 46 h	Every 2 wk	Y	Y
2	Capecitabine	Capecitabine 1000-1250 mg/m <sup>2</sup> by mouth twice daily for 2 wk, then 1 wk off	Every 3 wk	Y	Y
3	FOLFOX	Leucovorin 400 mg/m <sup>2</sup> IV over 2 h before 5-FU on day 1 5-FU 400 mg/m <sup>2</sup> IV bolus on day 1, followed by 2400 mg/m <sup>2</sup> IV over 46 h	Every 2 wk	Y	Y
4	CAPOX	Oxaliplatin 85 mg/m <sup>2</sup> IV on day 1 Capecitabine 850-1000 mg/m <sup>2</sup> by mouth twice daily for 2 wk, then 1 wk off	Every 3 wk	Y	Y
5	FOLFIRI	Oxaliplatin 130 mg/m <sup>2</sup> IV on day 1 Leucovorin 400 mg/m <sup>2</sup> IV over 2 h before 5-FU on day 1 5-FU 400 mg/m <sup>2</sup> IV bolus on day 1, followed by 2400 mg/m <sup>2</sup> IV over 46 h	Every 2 wk	N	Y
6	FOLFOX + Bevacizumab	Irinotecan 180 mg/m <sup>2</sup> IV over 90 min on day 1 Leucovorin 400 mg/m <sup>2</sup> IV over 2 h before 5-FU on day 1 5-FU 400 mg/m <sup>2</sup> IV bolus on day 1, followed by 2400 mg/m <sup>2</sup> IV over 46 h	Every 2 wk	N	Y
7	FOLFIRI + Bevacizumab	Oxaliplatin 85 mg/m <sup>2</sup> IV on day 1 Bevacizumab 5 mg/kg IV on day 1 Leucovorin 400 mg/m <sup>2</sup> IV over 2 h before 5-FU on day 1 5-FU 400 mg/m <sup>2</sup> IV bolus on day 1, followed by 2400 mg/m <sup>2</sup> IV over 46 h	Every 2 wk	N	Y
8	CAPOX + Bevacizumab	Irinotecan 180 mg/m <sup>2</sup> IV over 90 min on day 1 Bevacizumab 5 mg/kg IV on day 1 Capecitabine 850-1000 mg/m <sup>2</sup> by mouth twice daily for 2 wk, then 1 wk off	Every 3 wk	N	Y
9	Capecitabine + Bevacizumab	Oxaliplatin 130 mg/m <sup>2</sup> IV on day 1 Bevacizumab 7.5 mg/kg IV on day 1 Capecitabine 850-1000 mg/m <sup>2</sup> by mouth twice daily for 2 wk, then 1 wk off	Every 3 wk	N	Y
10	5-FU/LV + Bevacizumab	Bevacizumab 7.5 mg/kg IV on day 1 Leucovorin 400 mg/m <sup>2</sup> IV over 2 h before 5-FU on day 1 5-FU 400 mg/m <sup>2</sup> IV bolus on day 1, followed by 2400 mg/m <sup>2</sup> IV over 46 h	Every 2 wk	N	Y
11	FOLFIRI + Cetuximab	Bevacizumab 5 mg/kg IV on day 1 Leucovorin 400 mg/m <sup>2</sup> IV over 2 h before 5-FU on day 1 5-FU 400 mg/m <sup>2</sup> IV bolus on day 1, followed by 2400 mg/m <sup>2</sup> IV over 46 h	Every 2 wk	N	Y
12	FOLFIRI + Ablifercept	Irinotecan 180 mg/m <sup>2</sup> IV over 90 min on day 1 Cetuximab 400 mg/m <sup>2</sup> IV loading on treatment day 1, then 250 mg/m <sup>2</sup> IV every week Leucovorin 400 mg/m <sup>2</sup> IV over 2 h before 5-FU on day 1 5-FU 400 mg/m <sup>2</sup> IV bolus on day 1, followed by 2400 mg/m <sup>2</sup> IV over 46 h	Every 2 wk	N	Y
13	Panitumumab	Irinotecan 180 mg/m <sup>2</sup> IV over 90 min on day 1 Aflibercept 4 mg/kg, over 1 h on day 1 Panitumumab 6 mg/kg IV	Every 2 wk	N	Y
14	Regorafenib	Regorafenib 160 mg by mouth once daily for 3 wk, then 1 wk off	Every 4 wk	N	Y

5-FU: Fluorouracil.

The dosing regimen is irinotecan 180 mg/m<sup>2</sup> IV, bevacizumab 5 mg/kg IV, LV 400 mg/m<sup>2</sup> IV, and 5-FU 400 mg/m<sup>2</sup> IV bolus on day 1, followed by 2400 mg/m<sup>2</sup> continuous IV infusion over 46 h; every two weeks<sup>[67]</sup>.

### CAPOX + bevacizumab

The addition of bevacizumab to either XELOX or FOLFOX4 showed improved median PFS when compared to either regimen without bevacizumab<sup>[40]</sup>.

The dosing regimen is oxaliplatin 130 mg/m<sup>2</sup> *iv*, bevacizumab 7.5 mg/kg *iv* on day 1; capecitabine 850-1000 mg/m<sup>2</sup> by mouth twice daily on day 1 to 14, every three weeks.

### Fluoropyrimidines + bevacizumab

Bevacizumab adds benefit to first-line 5-FU/LV or capecitabine with improvement in RR, PFT, and OR<sup>[36,37]</sup>. The addition of bevacizumab to capecitabine also improves PFS compared to capecitabine alone in elderly patients age 70 and older. However, more treatment-related adverse events, including hand-foot syndrome, diarrhea, venous thrombotic events, and hemorrhage were

observed with the addition of bevacizumab<sup>[68,69]</sup>.

The dosing regimen is bevacizumab 7.5 mg/kg IV on day 1 with capecitabine 850-1000 mg/m<sup>2</sup> by mouth twice daily on day 1 to 14, every three weeks. When combine with 5-FU/LV containing regimen, the dosing is bevacizumab 5 mg/kg IV, LV 400 mg/m<sup>2</sup> IV, and 5-FU 400 mg/m<sup>2</sup> IV bolus on day 1, followed by 2400 mg/m<sup>2</sup> continuous IV infusion over 46 h, every two weeks.

### FOLFOX + cetuximab

Several studies have shown higher RR and prolongation in PFS with the addition of cetuximab, but without significant effect on OS<sup>[70]</sup>. However, other trials showed no clear benefit in adding cetuximab to a first-line oxaliplatin-containing regimen in patients with K-ras wild-type tumors with only a modest improvement in RR<sup>[71,72]</sup>. For this reason, the benefit of adding cetuximab to a first-line oxaliplatin-containing regimen remains unclear.

### FOLFIRI + cetuximab

Cetuximab can be used in combination with irinotecan for patients with wild-type K-ras tumors. Multiple phase

III randomized controlled trials have shown improvement in RR and PFS, but failed to show significant OS benefit<sup>[73-75]</sup>. Cetuximab is given as a weekly infusion, although some data support the safety and efficacy of every other week dosing, which is often done for patients convenience.

The dosing regimen is cetuximab 400 mg/m<sup>2</sup> IV loading on first treatment day 1, and then 250 mg/m<sup>2</sup> IV weekly, with irinotecan 180 mg/m<sup>2</sup> IV, bevacizumab 5 mg/kg IV, LV 400 mg/m<sup>2</sup> IV, and 5-FU 400 mg/m<sup>2</sup> IV bolus on day 1, followed by 2400 mg/m<sup>2</sup> continuous IV infusion over 46 h; every 2 wk.

### **FOLFIRI + aflibercept**

Aflibercept in combination with FOLFIRI is approved for treatment of patients with mCRC that is resistant to or has progressed following an oxaliplatin-containing regimen. A placebo controlled trial compared FOLFIRI with or without aflibercept given in patients who failed a oxaliplatin containing regimen. An improved median PFS and OS were observed in patients receiving aflibercept<sup>[44]</sup>.

The dosing regimen is aflibercept 4 mg/kg, followed immediately by the FOLFIRI regimen (irinotecan 180 mg/m<sup>2</sup> IV, bevacizumab 5 mg/kg IV, LV 400 mg/m<sup>2</sup> IV, and 5-FU 400 mg/m<sup>2</sup> IV bolus on day 1, followed by 2400 mg/m<sup>2</sup> continuous IV infusion over 46 h) every 2 wk.

### **Single agent panitumumab**

Panitumumab as a single agent is approved for treatment of K-ras wild-type mCRC. Studies evaluating the addition of panitumumab to either FOLFOX or FOLFIRI have shown improvement in PFS, but no survival benefit. However, lower survival and increased toxicity were observed when panitumumab was combined with other agents, including oxaliplatin and bevacizumab<sup>[48,76-78]</sup>. For this reason, panitumumab is not indicated for use in combination with chemotherapy. The dosing regimen is 6 mg/kg IV every 2 wk.

### **Single agent regorafenib**

Oral regorafenib is approved for patients with metastatic colon cancer that has progressed after all standard therapies. In a randomized trial comparing regorafenib to best supportive care, regorafenib showed a modest though statistically significant improvement in PFS and median OS<sup>[55]</sup>.

The dosing regimen is 160 mg once daily for 21 d of a 28-d cycle.

## **METASTASECTOMY**

In a large international multicenter cohort study evaluating the outcome of liver surgery for metastatic colon cancer in patients age 70 and older, a 3-year survival rate of 57% and a 60-d perioperative mortality rate of 4% were observed<sup>[79]</sup>. These results were comparable to pre-

vious studies with younger age groups.

Therefore, the management of potentially resectable liver metastases in elderly patients with good performance status should be the same as in younger patients. Older patients may also benefit from neoadjuvant chemotherapy to convert borderline resectable lesions to resectable disease. Several studies showed a similar response rate and five-year OS among younger and older individuals who received neoadjuvant chemotherapy followed by liver resection<sup>[80,81]</sup>.

Although there is no firm data on solitary pulmonary metastases, metastasectomy may be considered for fit older patients with isolated pulmonary metastases<sup>[82]</sup>. Older age (> 60-year-old), male, and increased lung metastases are negative predictors for survival after pulmonary metastasectomy<sup>[83]</sup>.

## **TOLERABILITY OF CHEMOTHERAPY IN ELDERLY PATIENTS**

When treating elderly patients with cancer one has to consider drug pharmacokinetics and pharmacodynamics. Elderly patients have age related changes in organ function as well as comorbidities. Drug toxicities may be due to a reduction in renal or hepatic function. Also, impaired drug efficacy may be due to age-related decreased intestinal absorption (for oral medications).

## **ASSESSING FUNCTIONAL STATUS OF ELDERLY PATIENTS**

Since chronological age is a poor marker of a patient's functional status, several methods of functional assessment may be used.

### **Eastern Cooperative Oncology Group performance status**

Eastern Cooperative Oncology Group (ECOG) performance status (PS) (Table 2) is useful to assess a patient's ability to tolerate chemotherapy and their short-term prognosis. Patients with a poor performance status (PS) (*e.g.*, ECOG PS > 2) usually tolerate chemotherapy poorly and have shorter median OS. Older patients with poor PS also often have more functional impairment<sup>[84]</sup>.

### **ADL and IADL scales**

Activities of Daily Living (ADL) and Instrumental Activities of Daily Living (IADL) scales are more representative of a patient's functional status. ADL refers to the skills that are necessary for basic living such as self-care and include feeding, grooming, transferring, and toileting. IADL refers to the skills required to live independently in the community including shopping, managing finances, housekeeping, preparing meals, and the ability to take medications.

### **Comprehensive geriatric assessment**

Assessment of functional status with the ADL and IADL

**Table 2 Eastern Cooperative Oncology Group performance status**

Grade	Description
0	Fully active, able to carry on all pre-disease performance without restriction
1	Restricted in physically strenuous activity but ambulatory and able to carry out work of a light or sedentary nature, <i>e.g.</i> , light housework, office work
2	Ambulatory and capable of all self-care but unable to carry out any work activities. Up and about more than 50% of waking hours
3	Capable of only limited self-care, confined to bed or chair more than 50% of waking hours
4	Completely disabled. Cannot carry on any self-care. Totally confined to bed or chair
5	Dead

scales is a component of the comprehensive geriatric assessment (CGA) scale that is used by geriatricians to identify frail older patients at high risk of adverse outcomes such as falls, hospitalization, and death. The task force of International Society of Geriatric Oncology recommends the use of CGA in the care of older cancer patients<sup>[85]</sup>.

## CHEMOTHERAPY SELECTION IN ELDERLY PATIENTS

There is no ideal chemotherapy regimen that fits all patients and so a regimen needs to be tailored to each individual. Important considerations when treating elderly patients include convenience and tolerability. While using a 5-FU based regimen, patients will require a portable outpatient infusion pump and an indwelling venous catheter. Otherwise, patients will have to be admitted to the hospital for at least 48 h in order to complete a 5-FU continuous infusion. In our institution, bolus 5-FU is often omitted if there is a concern for increased toxicity in the metastatic setting.

Capecitabine, on the other hand, is given orally. Often times, this drug may be a better alternative for selected patients. However, since capecitabine has to be taken twice daily for 14 d, compliance may be an issue. We recommend that patients who are treated with oral capecitabine use a pill container with scheduled compartments to help with compliance. Nursing staff can also monitor the frequency of refills. In our center, patients are given an individualized chemotherapy calendar.

In the adjuvant setting, we recommend 5-FU continuous IV infusions or oral capecitabine alone for six months for patients age 70 and older.

In the metastatic setting, FOLFOX has a comparable activity to FOLFIRI<sup>[86,87]</sup>. The choice of which to use should be based upon the expected toxicities of each regimen and the patients comorbidities. If there are no contraindications, bevacizumab may be added to either regimen. A fluoropyrimidine can be given to a patient either *via* an intravenous infusion (5-FU) or by an oral route (capecitabine). If patients are not considered candidates for more intensive therapy due to a poor functional status, then oxaliplatin or irinotecan should not be given. In that case, either an intravenous 5-FU infusion or oral capecitabine with or without bevacizumab is an appropriate option.

Short term 5-FU/LV continuous infusion is preferable to a 5-FU bolus due to a favorable toxicity profile<sup>[88]</sup>.

When patients progress, FOLFOX can be changed to FOLFIRI, or vice-versa, while maintaining treatment with bevacizumab<sup>[89]</sup>. If the patient is initially treated with a fluoropyrimidine alone, then the addition of either oxaliplatin or irinotecan could be considered. This is especially relevant if the patient has an improvement in functional status. If the patient has a K-ras wild type tumor, cetuximab can be added to FOLFIRI, especially if a FOLFIRI-based regimen was not used first-line. Another alternative is to give FOLFIRI plus ziv-aflibercept when a FOLFOX regimen has already been given as first-line therapy and the patient has progressed.

If the patients functional status declines or does not improve, therapy with single agent panitumumab, cetuximab, regorafenib, or even best supportive care (BSC), are options.

## BEST SUPPORTIVE CARE

Many clinical trials were designed to compare drug therapy versus BSC, especially for patients resistant to multiple lines of chemotherapy<sup>[90]</sup>. BSC is palliative treatment without using chemotherapy with the intent to maximize quality of life (QOL). Appropriate BSC includes antibiotics, analgesics, antiemetics, thoracentesis, pleurodesis, blood transfusions, nutritional support, and also focal external-beam radiation for symptomatic control<sup>[91]</sup>.

Symptom assessment and management is paramount to provide BSC. Once assessed, symptoms should be managed in accordance with one of the many existing evidence-based guidelines<sup>[92]</sup>.

## WHOM TO TREAT

There is a general agreement that frail older patients, those with significant functional impairment or an ECOG PS of 3 to 4, should be offered palliative measures aimed at maintaining QOL. Most of the time, they have poor tolerance to aggressive treatment for their cancer. However, active and fit older patients with minimal comorbidities should be treated in the same fashion as younger patients with metastatic colon cancer<sup>[93]</sup>. Patients with metastatic colon cancer who have a PS of 2 or less should be considered for chemotherapy, particularly if their PS decline is believed to be cancer related.

**Table 3** Most common side effects of active agents in colon cancer and their management

Agent	Major side effects	Management
Fluoropyrimidine	Stomatitis, diarrhea, hand-foot syndrome	Identification and early symptom management
5-FU	Vomiting	Dose interruption or reduction if progression (grade 2 or worse)
Capecitabine	Pancytopenia	Adjustment of route of administration: bolus vs continuous infusion
		Predetermined treatment parameter
Oxaliplatin	Peripheral neuropathy (dose limiting)	Education about exposure to cold, dose modification, "stop and go" strategy, and use of neuromodulatory agents
	Pancytopenia	Predetermined treatment parameter
	Nausea, vomiting, diarrhea, fatigue	Identification and early symptom management.
		Dose interruption or reduction if progression (grade 2 or worse)
Irinotecan	Diarrhea	Premedication with atropine sulfate
	Pancytopenia	Proper instruction for the use of anti-motility agent to control diarrhea
		Predetermined treatment parameter
Anti EGFR	Skin toxicity (rash, dryness, pruritus)	Identification and early symptom management
Cetuximab	Mucositis	Proper instruction for the use of anti-motility agent to control diarrhea
Panitumumab	Diarrhea	Dose interruption or reduction if progression (grade 2 or worse).
Anti VEGF	Wound healing impairment	Blood pressure monitoring and adding anti-hypertensive agent if needed
Bevacizumab	Thromboembolism	Avoid in high risk patients.
Ziv-aflibercept	Bowel perforation	Close monitoring if used in patients at risk
	Proteinuria	Regular monitoring of urine protein secretion with urine dipstick or 24HR urine protein to creatinine ratio
	Hypertension	Holding medication prior to elective surgical procedure (6-8 wk)
		Appropriate healing time before re-starting medication post-op
Receptor TKI inhibitors	Hand-foot skin syndrome, rash	Identification and early symptom management
Regorafenib	Diarrhea, hypertension	Dose modification

5-FU: Fluorouracil; EGFR: Epidermal growth factor receptor; VEGF: Vascular endothelial growth factor; TKI: Tyrosine-kinase inhibitor.

Although the incidence of postoperative morbidity and mortality increases with advancing age, elderly patients still benefit from surgery and therefore should be evaluated for resectability<sup>[94]</sup>.

## STRATEGIES IN TREATING ELDERLY PATIENTS

After carefully selecting an appropriate chemotherapy regimen for elderly patients, the following are additional strategies to improve tolerability and successful completion of a planned treatment.

### Prepare the patient for what to expect

Discussing chemotherapy and their side effects during an office visit will encourage patients to read the drug fact information sheets provided. When patients understand what to expect during treatment and what actions to take when they experience side effects they will be reassured and less anxious. In our center, patients are encouraged to participate in the chemotherapy teaching class led by oncology certified nurses.

### Early side effect management

Elderly patients are more susceptible to toxicities when receiving chemotherapy. For example, patients age 70 and older with metastatic colon cancer on 5-FU-based chemotherapy are more prone to diarrhea, vomiting, stomatitis, and neutropenia<sup>[95,96]</sup>. Therefore, a follow up appointment should be scheduled early, especially during the initiation of a new regimen. Patients should have access to immediate medical attention when the expected

side effects occur. We summarize the most common side effect profiles of active agents in colon cancer and their managements in Table 3.

## CONCLUSION

Treating elderly patients with advanced and metastatic colon cancer is often challenging due to a lack of strong evidence from which to choose the most appropriate regimen. Elderly patients with locally advanced and metastatic colon cancer will benefit from chemotherapy and biologic agents. Fit elderly patients are especially appropriate for treatment and should be offered the same regimens as their younger counterparts. Treatment related toxicities and QOL should be monitored very closely in elderly patients. For this reason, more frequent follow-up of elderly patients receiving chemotherapy should be arranged. In frail elderly patients, sequential single agent chemotherapy may be more tolerable than combination therapy.

The decision to treat elderly patients with advanced and metastatic colon cancer requires the incorporation of a thorough evaluation of the patients functional status, including ECOG PS and also ADL/IADL capacity as well as estimated life expectancy. Chronological age does not always correlate with a patient's functional status. If a patients decline in functional status is due to cancer, chemotherapy should be considered since a treatment response may lead to clinical improvement.

Elderly patients with locally advanced and metastatic colon cancer attain significant benefit from chemotherapy and biologic agents. Chronological age does not always correlate with a patient's functional status. Fit



elderly patients should be offered the same regimens as their younger counterparts. A chemotherapy regimen should be carefully selected based on patients characteristic and underlying medical problems. Frequent follow-up for elderly patients receiving chemotherapy is often required. If a patients decline in functional status is due to cancer, chemotherapy should be considered since a treatment response may lead to clinical improvement.

## REFERENCES

- 1 Siegel R, Naishadham D, Jemal A. Cancer statistics, 2013. *CA Cancer J Clin* 2013; **63**: 11-30 [PMID: 23335087 DOI: 10.3322/caac.21166]
- 2 SEER Stat Fact Sheet; colon and rectum. National Cancer Institute. Available from: URL: <http://seer.cancer.gov/stat-facts/html/colorect.html>. Accessed September 2013
- 3 Health statistics and health information systems. Definition of an older or elderly person. Available from: URL: <http://www.who.int/healthinfo/survey/ageingdefnolder/en/index.html>. Accessed September, 2013
- 4 Yancik R, Ries LA. Cancer in older persons: an international issue in an aging world. *Semin Oncol* 2004; **31**: 128-136 [PMID: 15112144]
- 5 Howlader N, Noone AM, Krapcho M, Garshell J, Neyman N, Altekruse SF, Kosary CL, Yu M, Ruhl J, Tatalovich Z, Cho H, Mariotto A, Lewis DR, Chen HS, Feuer EJ, Cronin KA. SEER Cancer Statistics Review, 2013. Available from: URL: [http://seer.cancer.gov/csr/1975\\_2010](http://seer.cancer.gov/csr/1975_2010)
- 6 Aparicio T, Jouve JL, Teillet L, Gargot D, Subtil F, Le Brun-Ly V, Cretin J, Locher C, Bouché O, Breysacher G, Charneau J, Seitz JF, Gasmi M, Stefani L, Ramdani M, Lecomte T, Mitry E. Geriatric factors predict chemotherapy feasibility: ancillary results of FFCO 2001-02 phase III study in first-line chemotherapy for metastatic colorectal cancer in elderly patients. *J Clin Oncol* 2013; **31**: 1464-1470 [PMID: 23460711 DOI: 10.1200/JCO.2012.42.9894]
- 7 Sanoff HK, Carpenter WR, Stürmer T, Goldberg RM, Martin CF, Fine JP, McCleary NJ, Meyerhardt JA, Niland J, Kahn KL, Schymura MJ, Schrag D. Effect of adjuvant chemotherapy on survival of patients with stage III colon cancer diagnosed after age 75 years. *J Clin Oncol* 2012; **30**: 2624-2634 [PMID: 22665536 DOI: 10.1200/JCO.2011.41.1140]
- 8 Muss HB, Bynum DL. Adjuvant chemotherapy in older patients with stage III colon cancer: an underused lifesaving treatment. *J Clin Oncol* 2012; **30**: 2576-2578 [PMID: 22665545 DOI: 10.1200/JCO.2012.42.3780]
- 9 Efficacy of adjuvant fluorouracil and folinic acid in colon cancer. International Multicentre Pooled Analysis of Colon Cancer Trials (IMPACT) investigators. *Lancet* 1995; **345**: 939-944 [PMID: 7715291]
- 10 Sargent DJ, Goldberg RM, Jacobson SD, Macdonald JS, Labianca R, Haller DG, Shepherd LE, Seitz JF, Francini G. A pooled analysis of adjuvant chemotherapy for resected colon cancer in elderly patients. *N Engl J Med* 2001; **345**: 1091-1097 [PMID: 11596588 DOI: 10.1056/NEJMoa010957]
- 11 Simmonds PC. Palliative chemotherapy for advanced colorectal cancer: systematic review and meta-analysis. Colorectal Cancer Collaborative Group. *BMJ* 2000; **321**: 531-535 [PMID: 10968812]
- 12 Grothey A, Sargent D, Goldberg RM, Schmoll HJ. Survival of patients with advanced colorectal cancer improves with the availability of fluorouracil-leucovorin, irinotecan, and oxaliplatin in the course of treatment. *J Clin Oncol* 2004; **22**: 1209-1214 [PMID: 15051767 DOI: 10.1200/JCO.2004.11.037]
- 13 Howard DH, Kauh J, Lipscomb J. The value of new chemotherapeutic agents for metastatic colorectal cancer. *Arch Intern Med* 2010; **170**: 537-542 [PMID: 20233802 DOI: 10.1001/archinternmed.2010.36]
- 14 Lerman C, Biesecker B, Benkendorf JL, Kerner J, Gomez-Caminero A, Hughes C, Reed MM. Controlled trial of pretest education approaches to enhance informed decision-making for BRCA1 gene testing. *J Natl Cancer Inst* 1997; **89**: 148-157 [PMID: 8998184]
- 15 Mini E, Trave F, Rustum YM, Bertino JR. Enhancement of the antitumor effects of 5-fluorouracil by folinic acid. *Pharmacol Ther* 1990; **47**: 1-19 [PMID: 2195551 DOI: 10.163-7258(90)90042-Z]
- 16 Thirion P, Michiels S, Pignon JP, Buyse M, Braud AC, Carlson RW, O'Connell M, Sargent P, Piedbois P. Modulation of fluorouracil by leucovorin in patients with advanced colorectal cancer: an updated meta-analysis. *J Clin Oncol* 2004; **22**: 3766-3775 [PMID: 15365073 DOI: 10.1200/JCO.2004.03.104]
- 17 van Kuilenburg AB, Haasjes J, Richel DJ, Zoetekouw L, Van Lenthe H, De Abreu RA, Maring JG, Vreken P, van Gennip AH. Clinical implications of dihydropyrimidine dehydrogenase (DPD) deficiency in patients with severe 5-fluorouracil-associated toxicity: identification of new mutations in the DPD gene. *Clin Cancer Res* 2000; **6**: 4705-4712 [PMID: 11156223]
- 18 Macdonald JS. Toxicity of 5-fluorouracil. *Oncology* (Williston Park) 1999; **13**: 33-34 [PMID: 10442356]
- 19 Toxicity of fluorouracil in patients with advanced colorectal cancer: effect of administration schedule and prognostic factors. Meta-Analysis Group In Cancer. *J Clin Oncol* 1998; **16**: 3537-3541 [PMID: 9817272]
- 20 Schüller J, Cassidy J, Dumont E, Roos B, Durston S, Banken L, Utoh M, Mori K, Weidekamm E, Reigner B. Preferential activation of capecitabine in tumor following oral administration to colorectal cancer patients. *Cancer Chemother Pharmacol* 2000; **45**: 291-297 [PMID: 10755317 DOI: 10.1007/s002800050043]
- 21 Hoff PM, Ansari R, Batist G, Cox J, Kocha W, Kuperminc M, Maroun J, Walde D, Weaver C, Harrison E, Burger HU, Osterwalder B, Wong AO, Wong R. Comparison of oral capecitabine versus intravenous fluorouracil plus leucovorin as first-line treatment in 605 patients with metastatic colorectal cancer: results of a randomized phase III study. *J Clin Oncol* 2001; **19**: 2282-2292 [PMID: 11304782]
- 22 Van Cutsem E, Twelves C, Cassidy J, Allman D, Bajetta E, Boyer M, Bugat R, Findlay M, Frings S, Jahn M, McKendrick J, Osterwalder B, Perez-Manga G, Rosso R, Rougier P, Schmigel WH, Seitz JF, Thompson P, Vieitez JM, Weitzel P, Harper P. Oral capecitabine compared with intravenous fluorouracil plus leucovorin in patients with metastatic colorectal cancer: results of a large phase III study. *J Clin Oncol* 2001; **19**: 4097-4106 [PMID: 11689577]
- 23 Hoff PM, Pazdur R, Lassere Y, Carter S, Samid D, Polito D, Abbruzzese JL. Phase II study of capecitabine in patients with fluorouracil-resistant metastatic colorectal carcinoma. *J Clin Oncol* 2004; **22**: 2078-2083 [PMID: 15169794 DOI: 10.1200/JCO.2004.05.072]
- 24 Lee JJ, Kim TM, Yu SJ, Kim DW, Joh YH, Oh DY, Kwon JH, Kim TY, Heo DS, Bang YJ, Kim NK. Single-agent capecitabine in patients with metastatic colorectal cancer refractory to 5-fluorouracil/leucovorin chemotherapy. *Jpn J Clin Oncol* 2004; **34**: 400-404 [PMID: 15342667 DOI: 10.1093/jjco/hyh068]
- 25 Saif MW, Katirtzoglou NA, Syrigos KN. Capecitabine: an overview of the side effects and their management. *Anticancer Drugs* 2008; **19**: 447-464 [PMID: 18418212 DOI: 10.1097/CAD.0b013e3282f945aa]
- 26 Douillard JY, Cunningham D, Roth AD, Navarro M, James RD, Karasek P, Jandik P, Iveson T, Carmichael J, Alakl M, Gruia G, Awad L, Rougier P. Irinotecan combined with fluorouracil compared with fluorouracil alone as first-line treatment for metastatic colorectal cancer: a multicentre randomised trial. *Lancet* 2000; **355**: 1041-1047 [PMID: 10744089 DOI: 10.1016/S0140-6736(00)02034-1]

- 27 **Saltz LB**, Cox JV, Blanke C, Rosen LS, Fehrenbacher L, Moore MJ, Maroun JA, Ackland SP, Locker PK, Pirodda N, Elfring GL, Miller LL. Irinotecan plus fluorouracil and leucovorin for metastatic colorectal cancer. Irinotecan Study Group. *N Engl J Med* 2000; **343**: 905-914 [PMID: 11006366 DOI: 10.1056/NEJM200009283431302]
- 28 **Köhne CH**, van Cutsem E, Wils J, Bokemeyer C, El-Serafi M, Lutz MP, Lorenz M, Reichardt P, Rückle-Lanz H, Frickhofen N, Fuchs R, Mergenthaler HG, Langenbuch T, Vanhoefer U, Rougier P, Voigtmann R, Müller L, Genicot B, Anak O, Nordlinger B. Phase III study of weekly high-dose infusional fluorouracil plus folinic acid with or without irinotecan in patients with metastatic colorectal cancer: European Organisation for Research and Treatment of Cancer Gastrointestinal Group Study 40986. *J Clin Oncol* 2005; **23**: 4856-4865 [PMID: 15939923 DOI: 10.1200/JCO.2005.05.546]
- 29 **Stein A**, Voigt W, Jordan K. Chemotherapy-induced diarrhea: pathophysiology, frequency and guideline-based management. *Ther Adv Med Oncol* 2010; **2**: 51-63 [PMID: 21789126 DOI: 10.1177/1758834009355164]
- 30 **Saltz LB**. Clinical Use of Irinotecan: Current Status and Future Considerations. *Oncologist* 1997; **2**: 402-409 [PMID: 10388075]
- 31 **de Gramont A**, Figer A, Seymour M, Homerin M, Hmissi A, Cassidy J, Boni C, Cortes-Funes H, Cervantes A, Freyer G, Papamichael D, Le Bail N, Louvet C, Hendler D, de Braud F, Wilson C, Morvan F, Bonetti A. Leucovorin and fluorouracil with or without oxaliplatin as first-line treatment in advanced colorectal cancer. *J Clin Oncol* 2000; **18**: 2938-2947 [PMID: 10944126]
- 32 **Giacchetti S**, Perpoint B, Zidani R, Le Bail N, Faggiuolo R, Focan C, Chollet P, Llory JF, Letourneau Y, Coudert B, Bertheaut-Cvitkovic F, Larregain-Fournier D, Le Rol A, Walter S, Adam R, Misset JL, Lévi F. Phase III multicenter randomized trial of oxaliplatin added to chronomodulated fluorouracil-leucovorin as first-line treatment of metastatic colorectal cancer. *J Clin Oncol* 2000; **18**: 136-147 [PMID: 10623704]
- 33 **Saif MW**, Reardon J. Management of oxaliplatin-induced peripheral neuropathy. *Ther Clin Risk Manag* 2005; **1**: 249-258 [PMID: 18360567]
- 34 **Kurniali PC**, Luo LG, Weitberg AB. Role of calcium/magnesium infusion in oxaliplatin-based chemotherapy for colorectal cancer patients. *Oncology (Williston Park)* 2010; **24**: 289-292 [PMID: 20394142]
- 35 **Cassidy J**, Misset JL. Oxaliplatin-related side effects: characteristics and management. *Semin Oncol* 2002; **29**: 11-20 [PMID: 12422304 DOI: 10.1053/sonc.2002.35524]
- 36 **Vincenzi B**, Santini D, Russo A, Spoto C, Venditti O, Gasparro S, Rizzo S, Zobel BB, Caricato M, Valeri S, Coppola R, Tonini G. Bevacizumab in association with de Gramont 5-fluorouracil/folinic acid in patients with oxaliplatin-, irinotecan-, and cetuximab-refractory colorectal cancer: a single-center phase 2 trial. *Cancer* 2009; **115**: 4849-4856 [PMID: 19626652 DOI: 10.1002/cncr.24540]
- 37 **Kabbinavar FF**, Schulz J, McCleod M, Patel T, Hamm JT, Hecht JR, Mass R, Perrou B, Nelson B, Novotny WF. Addition of bevacizumab to bolus fluorouracil and leucovorin in first-line metastatic colorectal cancer: results of a randomized phase II trial. *J Clin Oncol* 2005; **23**: 3697-3705 [PMID: 15738537 DOI: 10.1200/JCO.2005.05.112]
- 38 **Hochster HS**, Hart LL, Ramanathan RK, Childs BH, Hainsworth JD, Cohn AL, Wong L, Fehrenbacher L, Abubakr Y, Saif MW, Schwartzberg L, Hedrick E. Safety and efficacy of oxaliplatin and fluoropyrimidine regimens with or without bevacizumab as first-line treatment of metastatic colorectal cancer: results of the TREE Study. *J Clin Oncol* 2008; **26**: 3523-3529 [PMID: 18640933 DOI: 10.1200/JCO.2007.15.4138]
- 39 **Van Cutsem E**, Rivera F, Berry S, Kretschmar A, Michael M, DiBartolomeo M, Mazier MA, Canon JL, Georgoulas V, Peeters M, Bridgewater J, Cunningham D. Safety and efficacy of first-line bevacizumab with FOLFOX, XELOX, FOLFIRI and fluoropyrimidines in metastatic colorectal cancer: the BEAT study. *Ann Oncol* 2009; **20**: 1842-1847 [PMID: 19406901 DOI: 10.1093/annonc/mdp233]
- 40 **Saltz LB**, Clarke S, Diaz-Rubio E, Scheithauer W, Figer A, Wong R, Koski S, Lichinitser M, Yang TS, Rivera F, Couture F, Sirzén F, Cassidy J. Bevacizumab in combination with oxaliplatin-based chemotherapy as first-line therapy in metastatic colorectal cancer: a randomized phase III study. *J Clin Oncol* 2008; **26**: 2013-2019 [PMID: 18421054 DOI: 10.1200/JCO.2007.14.9930]
- 41 **Giantonio BJ**, Catalano PJ, Meropol NJ, O'Dwyer PJ, Mitchell EP, Alberts SR, Schwartz MA, Benson AB. Bevacizumab in combination with oxaliplatin, fluorouracil, and leucovorin (FOLFOX4) for previously treated metastatic colorectal cancer: results from the Eastern Cooperative Oncology Group Study E3200. *J Clin Oncol* 2007; **25**: 1539-1544 [PMID: 17442997 DOI: 10.1200/JCO.2006.09.6305]
- 42 **Hurwitz H**, Fehrenbacher L, Novotny W, Cartwright T, Hainsworth J, Heim W, Berlin J, Baron A, Griffing S, Holmgren E, Ferrara N, Fyfe G, Rogers B, Ross R, Kabbinavar F. Bevacizumab plus irinotecan, fluorouracil, and leucovorin for metastatic colorectal cancer. *N Engl J Med* 2004; **350**: 2335-2342 [PMID: 15175435 DOI: 10.1056/NEJMoa032691]
- 43 **Saif MW**. Managing bevacizumab-related toxicities in patients with colorectal cancer. *J Support Oncol* 2009; **7**: 245-251 [PMID: 20380333]
- 44 **Van Cutsem E**, Tabernero J, Lakomy R, Prenen H, Prausová J, Macarulla T, Ruff P, van Hazel GA, Moiseyenko V, Ferry D, McKendrick J, Polikoff J, Tellier A, Castan R, Allegra C. Addition of aflibercept to fluorouracil, leucovorin, and irinotecan improves survival in a phase III randomized trial in patients with metastatic colorectal cancer previously treated with an oxaliplatin-based regimen. *J Clin Oncol* 2012; **30**: 3499-3506 [PMID: 22949147 DOI: 10.1200/JCO.2012.42.8201]
- 45 **Holash J**, Davis S, Papadopoulos N, Croll SD, Ho L, Russell M, Boland P, Leidich R, Hylton D, Burova E, Ioffe E, Huang T, Radziejewski C, Bailey K, Fandl JP, Daly T, Wiegand SJ, Yancopoulos GD, Rudge JS. VEGF-Trap: a VEGF blocker with potent antitumor effects. *Proc Natl Acad Sci USA* 2002; **99**: 11393-11398 [PMID: 12177445 DOI: 10.1073/pnas.172398299]
- 46 **Karapetis CS**, Khambata-Ford S, Jonker DJ, O'Callaghan CJ, Tu D, Tebbutt NC, Simes RJ, Chalchal H, Shapiro JD, Robitaille S, Price TJ, Shepherd L, Au HJ, Langer C, Moore MJ, Zalcberg JR. K-ras mutations and benefit from cetuximab in advanced colorectal cancer. *N Engl J Med* 2008; **359**: 1757-1765 [PMID: 18946061 DOI: 10.1056/NEJMoa0804385]
- 47 **Au HJ**, Karapetis CS, O'Callaghan CJ, Tu D, Moore MJ, Zalcberg JR, Kennecke H, Shapiro JD, Koski S, Pavlakos N, Charpentier D, Wyld D, Jefford M, Knight GJ, Magoski NM, Brundage MD, Jonker DJ. Health-related quality of life in patients with advanced colorectal cancer treated with cetuximab: overall and KRAS-specific results of the NCIC CTG and AGITG CO.17 Trial. *J Clin Oncol* 2009; **27**: 1822-1828 [PMID: 19273701 DOI: 10.1200/JCO.2008.19.6048]
- 48 **Douillard JY**, Siena S, Cassidy J, Tabernero J, Burkes R, Barugel M, Humblet Y, Bodoky G, Cunningham D, Jassem J, Rivera F, Kocákova I, Ruff P, Blasińska-Morawiec M, Šmakal M, Canon JL, Rother M, Oliner KS, Wolf M, Gansert J. Randomized, phase III trial of panitumumab with infusional fluorouracil, leucovorin, and oxaliplatin (FOLFOX4) versus FOLFOX4 alone as first-line treatment in patients with previously untreated metastatic colorectal cancer: the PRIME study. *J Clin Oncol* 2010; **28**: 4697-4705 [PMID: 20921465 DOI: 10.1200/JCO.2009.27.4860]
- 49 **Jonker DJ**, O'Callaghan CJ, Karapetis CS, Zalcberg JR, Tu D, Au HJ, Berry SR, Krahn M, Price T, Simes RJ, Tebbutt NC, van Hazel G, Wierzbicki R, Langer C, Moore MJ. Cetuximab for the treatment of colorectal cancer. *N Engl J Med* 2007; **357**: 2040-2048 [PMID: 18003960 DOI: 10.1056/NEJMoa071834]

- 50 **Hecht JR**, Patnaik A, Berlin J, Venook A, Malik I, Tchekm-edyan S, Navale L, Amado RG, Meropol NJ. Panitumumab monotherapy in patients with previously treated metastatic colorectal cancer. *Cancer* 2007; **110**: 980-988 [PMID: 17671985 DOI: 10.1002/cncr.22915]
- 51 **Pinto C**, Barone CA, Girolomoni G, Russi EG, Merlano MC, Ferrari D, Maiello E. Management of skin toxicity associated with cetuximab treatment in combination with chemotherapy or radiotherapy. *Oncologist* 2011; **16**: 228-238 [PMID: 21273511 DOI: 10.1634/theoncologist.2010-0298]
- 52 **Radovick S**, Wray S, Lee E, Nicols DK, Nakayama Y, Weintraub BD, Westphal H, Cutler GB, Wondisford FE. Migratory arrest of gonadotropin-releasing hormone neurons in transgenic mice. *Proc Natl Acad Sci USA* 1991; **88**: 3402-3406 [PMID: 2014260 DOI: 10.1073/pnas.88.8.3402]
- 53 **Saif MW**. Management of hypomagnesemia in cancer patients receiving chemotherapy. *J Support Oncol* 2008; **6**: 243-248 [PMID: 18551863]
- 54 **Petrelli F**, Borgonovo K, Cabiddu M, Ghilardi M, Barni S. Risk of anti-EGFR monoclonal antibody-related hypomagnesemia: systematic review and pooled analysis of randomized studies. *Expert Opin Drug Saf* 2012; **11** Suppl 1: S9-19 [PMID: 21843103 DOI: 10.1517/14740338.2011.606213]
- 55 **Grothey A**, Van Cutsem E, Sobrero A, Siena S, Falcone A, Ychou M, Humblet Y, Bouché O, Mineur L, Barone C, Adenis A, Tabernero J, Yoshino T, Lenz HJ, Goldberg RM, Sargent DJ, Cihon F, Cupit L, Wagner A, Laurent D. Regorafenib monotherapy for previously treated metastatic colorectal cancer (CORRECT): an international, multicentre, randomised, placebo-controlled, phase 3 trial. *Lancet* 2013; **381**: 303-312 [PMID: 23177514 DOI: 10.1016/S0140-6736(12)61900-X]
- 56 **Yothers G**, O'Connell MJ, Allegra CJ, Kuebler JP, Colangelo LH, Petrelli NJ, Wolmark N. Oxaliplatin as adjuvant therapy for colon cancer: updated results of NSABP C-07 trial, including survival and subset analyses. *J Clin Oncol* 2011; **29**: 3768-3774 [PMID: 21859995 DOI: 10.1200/JCO.2011.36.4539]
- 57 **Tournigand C**, André T, Bonnetain F, Chibaudel B, Lledo G, Hickish T, Tabernero J, Boni C, Bachet JB, Teixeira L, de Gramont A. Adjuvant therapy with fluorouracil and oxaliplatin in stage II and elderly patients (between ages 70 and 75 years) with colon cancer: subgroup analyses of the Multicenter International Study of Oxaliplatin, Fluorouracil, and Leucovorin in the Adjuvant Treatment of Colon Cancer trial. *J Clin Oncol* 2012; **30**: 3353-3360 [PMID: 22915656 DOI: 10.1200/JCO.2012.42.5645]
- 58 **Seymour MT**, Thompson LC, Wasan HS, Middleton G, Brewster AE, Shepherd SF, O'Mahony MS, Maughan TS, Parmar M, Langley RE. Chemotherapy options in elderly and frail patients with metastatic colorectal cancer (MRC FOCUS2): an open-label, randomised factorial trial. *Lancet* 2011; **377**: 1749-1759 [PMID: 21570111 DOI: 10.1016/S0140-6736(11)60399-1]
- 59 **André T**, Boni C, Mounedji-Boudiaf L, Navarro M, Tabernero J, Hickish T, Topham C, Zaninelli M, Clingan P, Bridgewater J, Tabah-Fisch I, de Gramont A. Oxaliplatin, fluorouracil, and leucovorin as adjuvant treatment for colon cancer. *N Engl J Med* 2004; **350**: 2343-2351 [PMID: 15175436 DOI: 10.1056/NEJMoa032709]
- 60 **Cassidy J**, Clarke S, Díaz-Rubio E, Scheithauer W, Figer A, Wong R, Koski S, Lichinitser M, Yang TS, Rivera F, Couture F, Sirzén F, Saltz L. Randomized phase III study of capecitabine plus oxaliplatin compared with fluorouracil/folinic acid plus oxaliplatin as first-line therapy for metastatic colorectal cancer. *J Clin Oncol* 2008; **26**: 2006-2012 [PMID: 18421053 DOI: 10.1200/JCO.2007.14.9898]
- 61 **Haller DG**, Tabernero J, Maroun J, de Braud F, Price T, Van Cutsem E, Hill M, Gilberg F, Rittweger K, Schmoll HJ. Capecitabine plus oxaliplatin compared with fluorouracil and folinic acid as adjuvant therapy for stage III colon cancer. *J Clin Oncol* 2011; **29**: 1465-1471 [PMID: 21383294 DOI: 10.1200/JCO.2010.33.6297]
- 62 **Schmoll HJ**, Cartwright T, Tabernero J, Nowacki MP, Figer A, Maroun J, Price T, Lim R, Van Cutsem E, Park YS, McKendrick J, Topham C, Soler-Gonzalez G, de Braud F, Hill M, Sirzén F, Haller DG. Phase III trial of capecitabine plus oxaliplatin as adjuvant therapy for stage III colon cancer: a planned safety analysis in 1,864 patients. *J Clin Oncol* 2007; **25**: 102-109 [PMID: 17194911]
- 63 **Eropkin PV**, Rybakov EG, Kashnikov VN, Panina MV. [Results of adjuvant chemotherapy (XELOX) of advanced colorectal cancer]. *Vopr Onkol* 2011; **57**: 179-183 [PMID: 21809662]
- 64 **Cassidy J**, Twelves C, Van Cutsem E, Hoff P, Bajetta E, Boyer M, Bugat R, Burger U, Garin A, Graeven U, McKendrick J, Maroun J, Marshall J, Osterwalder B, Pérez-Manga G, Rosso R, Rougier P, Schilsky RL. First-line oral capecitabine therapy in metastatic colorectal cancer: a favorable safety profile compared with intravenous 5-fluorouracil/leucovorin. *Ann Oncol* 2002; **13**: 566-575 [PMID: 12056707 DOI: 10.1093/annonc/mdf089]
- 65 **Feliu J**, Escudero P, Llosa F, Bolaños M, Vicent JM, Yubero A, Sanz-Lacalle JJ, Lopez R, Lopez-Gómez L, Casado E, Gómez-Reina MJ, González-Baron M. Capecitabine as first-line treatment for patients older than 70 years with metastatic colorectal cancer: an oncopaz cooperative group study. *J Clin Oncol* 2005; **23**: 3104-3111 [PMID: 15860870]
- 66 **Fuchs CS**, Marshall J, Barrueco J. Randomized, controlled trial of irinotecan plus infusional, bolus, or oral fluoropyrimidines in first-line treatment of metastatic colorectal cancer: updated results from the BICC-C study. *J Clin Oncol* 2008; **26**: 689-690 [PMID: 18235136 DOI: 10.1200/JCO.2007.15.5390]
- 67 **Fuchs CS**, Marshall J, Mitchell E, Wierzbicki R, Ganju V, Jeffery M, Schulz J, Richards D, Soufi-Mahjoubi R, Wang B, Barrueco J. Randomized, controlled trial of irinotecan plus infusional, bolus, or oral fluoropyrimidines in first-line treatment of metastatic colorectal cancer: results from the BICC-C Study. *J Clin Oncol* 2007; **25**: 4779-4786 [PMID: 17947725]
- 68 **Cunningham D**, Lang I, Marcuello E, Lorusso V, Ocvirk J, Shin DB, Jonker D, Osborne S, Andre N, Waterkamp D, Saunders MP. Bevacizumab plus capecitabine versus capecitabine alone in elderly patients with previously untreated metastatic colorectal cancer (AVEX): an open-label, randomised phase 3 trial. *Lancet Oncol* 2013; **14**: 1077-1085 [PMID: 24028813 DOI: 10.1016/S1470-2045(13)70154-2]
- 69 **Tebbutt NC**, Wilson K, Gebiski VJ, Cummins MM, Zannino D, van Hazel GA, Robinson B, Broad A, Ganju V, Ackland SP, Forgeson G, Cunningham D, Saunders MP, Stockler MR, Chua Y, Zalcberg JR, Simes RJ, Price TJ. Capecitabine, bevacizumab, and mitomycin in first-line treatment of metastatic colorectal cancer: results of the Australasian Gastrointestinal Trials Group Randomized Phase III MAX Study. *J Clin Oncol* 2010; **28**: 3191-3198 [PMID: 20516443 DOI: 10.1200/JCO.2009.27.7723]
- 70 **Bokemeyer C**, Bondarenko I, Hartmann JT, de Braud F, Schuch G, Zubel A, Celik I, Schlichting M, Koralewski P. Efficacy according to biomarker status of cetuximab plus FOLFOX-4 as first-line treatment for metastatic colorectal cancer: the OPUS study. *Ann Oncol* 2011; **22**: 1535-1546 [PMID: 21228335 DOI: 10.1093/annonc/mdq632]
- 71 **Maughan TS**, Adams RA, Smith CG, Meade AM, Seymour MT, Wilson RH, Idziaszczyk S, Harris R, Fisher D, Kenny SL, Kay E, Mitchell JK, Madi A, Jasani B, James MD, Bridgewater J, Kennedy MJ, Claes B, Lambrechts D, Kaplan R, Cheadle JP. Addition of cetuximab to oxaliplatin-based first-line combination chemotherapy for treatment of advanced colorectal cancer: results of the randomised phase 3 MRC COIN trial. *Lancet* 2011; **377**: 2103-2114 [PMID: 21641636 DOI: 10.1016/S0140-6736(11)60613-2]
- 72 **Tveit KM**, Guren T, Glimelius B, Pfeiffer P, Sorbye H, Pyrho-



- nen S, Sigurdsson F, Kure E, Ik Dahl T, Skovlund E, Fokstuen T, Hansen F, Hofslø E, Birkemeyer E, Johnsson A, Starkhammar H, Yilmaz MK, Keldsen N, Erdal AB, Dajani O, Dahl O, Christoffersen T. Phase III trial of cetuximab with continuous or intermittent fluorouracil, leucovorin, and oxaliplatin (Nordic FLOX) versus FLOX alone in first-line treatment of metastatic colorectal cancer: the NORDIC-VII study. *J Clin Oncol* 2012; **30**: 1755-1762 [PMID: 22473155 DOI: 10.1200/JCO.2011.38.0915]
- 73 **Sobrero AF**, Maurel J, Fehrenbacher L, Scheithauer W, Abubakr YA, Lutz MP, Vega-Villegas ME, Eng C, Steinhauer EU, Prausova J, Lenz HJ, Borg C, Middleton G, Kröning H, Luppi G, Kisker O, Zube A, Langer C, Kopit J, Burris HA. EPIC: phase III trial of cetuximab plus irinotecan after fluoropyrimidine and oxaliplatin failure in patients with metastatic colorectal cancer. *J Clin Oncol* 2008; **26**: 2311-2319 [PMID: 18390971 DOI: 10.1200/JCO.2007.13.1193]
- 74 **Cunningham D**, Humblet Y, Siena S, Khayat D, Bleiberg H, Santoro A, Bets D, Mueser M, Harstrick A, Verslype C, Chau I, Van Cutsem E. Cetuximab monotherapy and cetuximab plus irinotecan in irinotecan-refractory metastatic colorectal cancer. *N Engl J Med* 2004; **351**: 337-345 [PMID: 15269313 DOI: 10.1056/NEJMoa033025]
- 75 **Van Cutsem E**, Köhne CH, Láng I, Folprecht G, Nowacki MP, Cascinu S, Shchepotin I, Maurel J, Cunningham D, Tejpar S, Schlichting M, Zube A, Celik I, Rougier P, Ciardiello F. Cetuximab plus irinotecan, fluorouracil, and leucovorin as first-line treatment for metastatic colorectal cancer: updated analysis of overall survival according to tumor KRAS and BRAF mutation status. *J Clin Oncol* 2011; **29**: 2011-2019 [PMID: 21502544 DOI: 10.1200/JCO.2010.33.5091]
- 76 **Berlin J**, Posey J, Tchekmedyian S, Hu E, Chan D, Malik I, Yang L, Amado RG, Hecht JR. Panitumumab with irinotecan/leucovorin/5-fluorouracil for first-line treatment of metastatic colorectal cancer. *Clin Colorectal Cancer* 2007; **6**: 427-432 [PMID: 17531105]
- 77 **Peeters M**, Price TJ, Cervantes A, Sobrero AF, Ducreux M, Hotko Y, André T, Chan E, Lordick F, Punt CJ, Strickland AH, Wilson G, Ciuleanu TE, Roman L, Van Cutsem E, Tzekova V, Collins S, Oliner KS, Rong A, Gansert J. Randomized phase III study of panitumumab with fluorouracil, leucovorin, and irinotecan (FOLFIRI) compared with FOLFIRI alone as second-line treatment in patients with metastatic colorectal cancer. *J Clin Oncol* 2010; **28**: 4706-4713 [PMID: 20921462 DOI: 10.1200/JCO.2009.27.6055]
- 78 **André T**, Blons H, Mabro M, Chibaudel B, Bachet JB, Tournigand C, Bannamoun M, Artru P, Nguyen S, Ebenezer C, Aissat N, Cayre A, Penault-Llorca F, Laurent-Puig P, de Gramont A. Panitumumab combined with irinotecan for patients with KRAS wild-type metastatic colorectal cancer refractory to standard chemotherapy: a GERCOR efficacy, tolerance, and translational molecular study. *Ann Oncol* 2013; **24**: 412-419 [PMID: 23041588 DOI: 10.1093/annonc/mds465]
- 79 **Adam R**, Frilling A, Elias D, Laurent C, Ramos E, Capussotti L, Poston GJ, Wicherts DA, de Haas RJ. Liver resection of colorectal metastases in elderly patients. *Br J Surg* 2010; **97**: 366-376 [PMID: 20101645 DOI: 10.1002/bjs.6889]
- 80 **Tamandl D**, Gruenberger B, Herberger B, Kaczirek K, Gruenberger T. Surgery after neoadjuvant chemotherapy for colorectal liver metastases is safe and feasible in elderly patients. *J Surg Oncol* 2009; **100**: 364-371 [PMID: 19235181 DOI: 10.1002/jso.21259]
- 81 **de Liguori Carino N**, van Leeuwen BL, Ghaneh P, Wu A, Audisio RA, Poston GJ. Liver resection for colorectal liver metastases in older patients. *Crit Rev Oncol Hematol* 2008; **67**: 273-278 [PMID: 18595728 DOI: 10.1016/j.critrevonc.2008.05.003]
- 82 **Gonzalez M**, Robert JH, Halkic N, Mentha G, Roth A, Perneger T, Ris HB, Gervaz P. Survival after lung metastasectomy in colorectal cancer patients with previously resected liver metastases. *World J Surg* 2012; **36**: 386-391 [PMID: 22167262 DOI: 10.1007/s00268-011-1381-3]
- 83 **Blackmon SH**, Stephens EH, Correa AM, Hofstetter W, Kim MP, Mehran RJ, Rice DC, Roth JA, Swisher SG, Walsh GL, Vaporciyan AA. Predictors of recurrent pulmonary metastases and survival after pulmonary metastasectomy for colorectal cancer. *Ann Thorac Surg* 2012; **94**: 1802-1809 [PMID: 23063195 DOI: 10.1016/j.athoracsur.2012.07.014]
- 84 **Oken MM**, Creech RH, Tormey DC, Horton J, Davis TE, McFadden ET, Carbone PP. Toxicity and response criteria of the Eastern Cooperative Oncology Group. *Am J Clin Oncol* 1982; **5**: 649-655 [PMID: 7165009]
- 85 **Extermann M**, Aapro M, Bernabei R, Cohen HJ, Droz JP, Lichtman S, Mor V, Monfardini S, Repetto L, Sørbye L, Topinkova E. Use of comprehensive geriatric assessment in older cancer patients: recommendations from the task force on CGA of the International Society of Geriatric Oncology (SIOG). *Crit Rev Oncol Hematol* 2005; **55**: 241-252 [PMID: 16084735 DOI: 10.1016/j.critrevonc.2005.06.003]
- 86 **Tournigand C**, André T, Achille E, Lledo G, Flesh M, Mery-Mignard D, Quinaux E, Couteau C, Buyse M, Ganem G, Landi B, Colin P, Louvet C, de Gramont A. FOLFIRI followed by FOLFOX6 or the reverse sequence in advanced colorectal cancer: a randomized GERCOR study. *J Clin Oncol* 2004; **22**: 229-237 [PMID: 14657227 DOI: 10.1200/JCO.2004.05.113]
- 87 **Colucci G**, Gebbia V, Paoletti G, Giuliani F, Caruso M, Gebbia N, Carteni G, Agostara B, Pezzella G, Manzione L, Borsellino N, Misino A, Romito S, Durini E, Cordio S, Di Seri M, Lopez M, Maiello E, Montemurro S, Cramarossa A, Lorusso V, Di Bisceglie M, Chiarenza M, Valerio MR, Guida T, Leonardi V, Piscconti S, Rosati G, Carozza F, Netti G, Valdesi M, Filippelli G, Fortunato S, Mancarella S, Brunetti C. Phase III randomized trial of FOLFIRI versus FOLFOX4 in the treatment of advanced colorectal cancer: a multicenter study of the Gruppo Oncologico Dell'Italia Meridionale. *J Clin Oncol* 2005; **23**: 4866-4875 [PMID: 15939922 DOI: 10.1200/JCO.2005.07.113]
- 88 Efficacy of intravenous continuous infusion of fluorouracil compared with bolus administration in advanced colorectal cancer. Meta-analysis Group In Cancer. *J Clin Oncol* 1998; **16**: 301-308 [PMID: 9440757]
- 89 **Bennouna J**, Sastre J, Arnold D, Österlund P, Greil R, Van Cutsem E, von Moos R, Viéitez JM, Bouché O, Borg C, Stefens CC, Alonso-Orduña V, Schlichting C, Reyes-Rivera I, Bendahmane B, André T, Kubicka S. Continuation of bevacizumab after first progression in metastatic colorectal cancer (ML18147): a randomised phase 3 trial. *Lancet Oncol* 2013; **14**: 29-37 [PMID: 23168366 DOI: 10.1016/S1470-2045(12)70477-1]
- 90 **Zafar SY**, Currow D, Abernethy AP. Defining best supportive care. *J Clin Oncol* 2008; **26**: 5139-5140 [PMID: 18838696 DOI: 10.1200/JCO.2008.19.7491]
- 91 **Jassem J**, Ramlau R, Santoro A, Schuette W, Chemaissani A, Hong S, Blatter J, Adachi S, Hanauske A, Manegold C. Phase III trial of pemetrexed plus best supportive care compared with best supportive care in previously treated patients with advanced malignant pleural mesothelioma. *J Clin Oncol* 2008; **26**: 1698-1704 [PMID: 18375898 DOI: 10.1200/JCO.2006.09.9887]
- 92 **Zafar SY**, Currow DC, Cherny N, Strasser F, Fowler R, Abernethy AP. Consensus-based standards for best supportive care in clinical trials in advanced cancer. *Lancet Oncol* 2012; **13**: e77-e82 [PMID: 22300862 DOI: 10.1016/S1470-2045(11)70215-7]
- 93 **Goldberg RM**, Tabah-Fisch I, Bleiberg H, de Gramont A, Tournigand C, Andre T, Rothenberg ML, Green E, Sargent DJ. Pooled analysis of safety and efficacy of oxaliplatin plus fluorouracil/leucovorin administered bimonthly in elderly patients with colorectal cancer. *J Clin Oncol* 2006; **24**: 4085-4091 [PMID: 16943526 DOI: 10.1200/JCO.2006.06.9039]
- 94 Surgery for colorectal cancer in elderly patients: a systematic review. Colorectal Cancer Collaborative Group. *Lancet* 2000;



- 356: 968-974 [PMID: 11041397]
- 95 **Stein BN**, Petrelli NJ, Douglass HO, Driscoll DL, Arcangeli G, Meropol NJ. Age and sex are independent predictors of 5-fluorouracil toxicity. Analysis of a large scale phase III trial. *Cancer* 1995; **75**: 11-17 [PMID: 7804963]
- 96 **D'Andre S**, Sargent DJ, Cha SS, Buroker TR, Kugler JW, Goldberg RM, O'Connell MJ, Poon MA. 5-Fluorouracil-based chemotherapy for advanced colorectal cancer in elderly patients: a north central cancer treatment group study. *Clin Colorectal Cancer* 2005; **4**: 325-331 [PMID: 15663836]

**P- Reviewers:** Caviglia R, Lee KY, Steele SR  
**S- Editor:** Ma YJ **L- Editor:** A **E- Editor:** Liu XM





Published by **Baishideng Publishing Group Co., Limited**

Flat C, 23/F., Lucky Plaza,

315-321 Lockhart Road, Wan Chai, Hong Kong, China

Fax: +852-65557188

Telephone: +852-31779906

E-mail: [bpgoffice@wjgnet.com](mailto:bpgoffice@wjgnet.com)

<http://www.wjgnet.com>



ISSN 1007-9327

